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Product Name
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Rechargeable Li-ion Battery
A 7 A B A

Sample
Model

FEah 5

Manufacturer

W&

SHENZHEN BOFUNENG BATTERY CO., LTD.
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Hhhik

A Building Chun yang Industrial park, Zhugushi Road Wulian community

Long Cheng Street, Longgang district, Shenzhen, P.R. China
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Trade Mark
Bt

Cell Shape
HLS AR

Cylindrical
[+

Battery Size

GRS}
(LXWXT)

(67.0437.0%
19.5)mm

Nominal
Voltage

AR LR

Rated
Capacity

WeRE

2000mAh
14.8Wh

Limited
Charge
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i EL PR e

Standard
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Current

Pl 7o HLUHLUR

Maximum
Continuous
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AT
L
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GEARTC HL LR
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Cells Number

R
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Cell Model
B 3

18650 2000mAh

Receiving
Date
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Aug. 08, 2017

Completing
Date

SERk H 31

Aug. 23, 2017

II. Standard #¥iiE

UNITED NATIONS “Recommendations on the Transport of Dangerous Goods, Manual of Tests and
Criteria” (ST/SG/AC.10/11/Rev.6 Section 38.3)
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Lithium Battery UN38.3 Test Report
IV. Test Method and Requirement Jlji J i Al 25k

Tests T.1 to T.5 shall be conducted in sequence on the same cell or battery. Tests T.6 and T.8 shall be
conducted using not otherwise tested cells. Test T.7 may be conducted using undamaged batteries
previously used in tests T.1 to T.5 for purposes of testing on cycled batteries.

FAE R B FE R e F it A R i AT 1058 T 1 £ 7.5, w42 7.6 £ T.8 At Al r s, 4 T7
A E AR RE T1 £ T5 A AR ittty DMER el & i A s et

Batteries of B1#~B4# are full charged after one cycle;

Batteries of Bo#~B8# are full charged after fifty cycles;

Component cells of CO#~C13# are 50% charged after one cycle;
Component cells of C14#~C23# are full discharged after one cycle;
Component cells of C24#~C33# are full discharged after fifty cycle,
Test environment condition: ambient temperature; 15-25C, ambient humidity: 40-70%
Pt B#~BAR A — AR FR s

Fith BS#~BB# A 50 IRHH I P AR

AR R CH~CB#N — IR TE3 /5 S50%FE AR A

AR C148~C23# A — IR B I T R

4 R RS C24#~C33# 4 50 IR I # 76 4T BLiR A

WIS SRR 15-25°C, MR 40-70%

In order to guantify the mass loss, the following procedure is provided:
Mass loss (%) = (M1-M2)/M1 x 100
RERERENE, THUL T ARTE:
R K (%)=(M1-M2)/M1x100

Where M1 is the mass before the test and M2 is the mass after the test. When mass loss does not
exceed the values in Table below, it shall be considered as "no mass loss'.

A M1 ZERBATRRE, M2 2RESHRE. RRERA SRS TRIFINIE, BOAYLTRE
K

Mass M of cell or battery Mass loss limit
B B B B S REMRRRIE
M<i1g 0.5%

1g=M=75¢g 0.2%
M>75g 0.1%

Leakage means the visible escape of electrolyte or other material from a cell or battery or the loss of
material (except battery casing, handling devices or labels) from a cell or battery such that the loss of mass
exceeds the values in Table above.

B AR T LLE DR FE R el S T B B Eit IR Y, BRI B R AR k. O A
EylAh . WIERE. BirE) . RENREEE LRFIREIE.

Intest T.1 to T.4, cells and batteries meet this requirement if there is no leakage, no venting, no
disassembly, no rupture and no fire and if the open circuit voltage of each test cell or battery after testing is
not less than 90% of its voltage immediately prior to this procedure. The requirement relating to voltage is
not applicable to test cells and batteries at fully discharged states.

AR T A £ T.4 fh, EUAT AR 2 3w b=, JO#E. EREAICER, FHAR R
OB FE AT RSG5 IR B B A/ T AT IR — R AT F B 1) 90%.
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Lithium Battery UN38.3 Test Report
T.1. Altitude simulation &5 & #5411

Test method i 752

Test cells and batteries are stored at a pressure of 11.6 kPa or less for at least six hours at ambient
temperature (2045°C).

28 EELO A Lt B 7 I S TR T 11.6 kPa MIFR RS (2045°C) F AL &2 /b 6 /[T .
Requirement 23k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

LM IZRE B . Ol O R CREACHS K, I A R A B B IR FO T B
AT AT X — I AT E B HT 90%.

T.2. Thermal test 5 {5

Test method il

Test cells and batteries are to be stored for at least six hours at a test temperature equal to 72+2°C,
followed by storage for at |east six hours at a test temperature equal to -40£2%C. The maximum time interval
between test temperature extremes is 30 minutes. This procedure is to be repeated until 10 total cycles are
complete, after which all test cells and batteries are to be stored for 24 hours at ambient temperature (20t
5%). For large cells and batteries the duration of exposure to the test temperature extremes should be at
least 12 hours.

R FE At i B R WIS E S T 7242 CHIS G PRIED 6 N, EBRE BB IR RS T-4012°C
FIZEAE T AR D 6 /NET . P ilBR (R 2 IR B KR (F] (] B8 30 738, RSP EREAT, JL5epk 10

RAGEE, R ol R %D%ﬂﬂﬁﬂi%{mfﬁ(mﬁ C) R 24 /NI 0 PRI A, BE TR
AR IR R TH) 2= /DR A 12 /BT

Requirement Z3k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

B M AR E e . Ol O CRERACEE K, IF A1 R B AR IR FO T
EANTF AT E— 5 AT B H 90%.

T.3. Vibration &3]

Test method Mk 754

Cells and batteries are firmly secured to the platform of the vibration machine without distorting the
cells in such a manner as to faithfully transmit the vibration. The vibration shall be a sinusoidal waveform
with a logarithmic sweep between 7 Hz and 200 Hz and back to 7 Hz traversed in 15 minutes. This cycle
shall be repeated 12 times for a total of 3 hours for each of three mutually perpendicular mounting positions
of the cell. One of the directions of vibration must be perpendicular to the terminal face.

AR R E THREI 6 S, BAGEREGAENE, FRefennn EHERRE. RN EZHE,
T FEAFESTZRAE 7 Hz 1200 Hz 218, BEF|7 Hz, BEHN15 28 E—RETRaN = GAHEE N E
OEZRFREE— A RERRT 12 ], BN 3. B —MRE0T R A S E

The logarithmic frequency sweep shall differ for cells and batteries with a gross mass of not more than
12 kg (cells and small betteries), and for batteries with a gross mass of more than 12 kg (large betteries).

{EFT F MR, RS MA R SR 12 TR Eth (BN E) , M3 FEE#ET 12 7%
R CRAEh) F AR .
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Lithium Battery UN38.3 Test Report
For cells and small betteries : from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is
reached. The amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased
until a peak acceleration of 8 gn occurs (approximately 50 Hz). A peak acceleration of 8 gn is then
maintained until the frequency is increased to 200 Hz.

Xf A NIRRT Hz FFhS, RFF 1 gn BIRORINEEE, ERFEIET]18 Hz. BEERIBRAE
0.8mm CEZ# 1.6mm) , FHIRFEIEENER AT 8 gn FLA) 50 Hz) . KEEMEEREE
8 gn H H5HF R HF| 200 Hz.

For large betteries : from 7 Hz a peak acceleration of 1 gn is maintained until 18 Hz is reached. The
amplitude is then maintained at 0.8 mm (1.6 mm total excursion) and the frequency increased until a peak
acceleration of 2 gn oceurs (approximately 25 Hz). A peak acceleration of 2 gn is then maintained until the
frequency is increased to 200 Hz.

WA BEM: M7 Hz 186, R3F 1 gn sl E, ERREIAD] 18 Hz. R/FEBIRIEARFE 0.8mm
CBAi 1.6mm) , HIEINFEEIEEMEZ A 2gn GFELN25Hz) . BEEMEEERSE2gn B
252 02 200 Hz.
Requirement #k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

BB LR Tl TR, BRI K, JF A8 R Bl B R IR 5 R T RS B
FEA T B AT 3K — iU 1 FE R 90% .

T.4. Shock iy

Test method Mt 5k

Test cells and batteries shall be secured to the testing machine by means of a rigid mount which will
support all mounting surfaces of each test battery.

I A R R R BRI B b, AR HEEEARE R R .

Each cell shall be subjected to a half-sine shock of peak acceleration of 150 gn and pulse duration of 6
milliseconds. Alternatively, large cells may be subijects to a half-sine shock of peak acceleration of 50 gn
and pulse duration of 11 milliseconds.

BB KR 150 gn FFkehirEEet (8] 6 ms B EsEg . A, KB ESMESE(E
i E 50 gn At RREEET /] 11 ms B9 IR SR

Each battery shall be subjected to a half-sine shock of peak acceleration depending on the mass of the
battery. The pulse duration shall be 6 milliseconds for small batteries and 11 milliseconds for large batteries.
The formulas below are provided to calculate the appropriate minimum peak accelerations.

B B, ENEE R ERERRESRAE. AN BEEI KRR 6
ms, AR B A ERRFEEET R 1 ms. TR R AR T B A E R/ N EE D

Battery Minimum peak acceleration Pulse duration

130 g, or result of formula

‘ [F1n08s0 )
Aeceleration(g, ) =

|
Small batteries VL mass * )

whichever is smaller

50 g, or resulr of formula

I 30000
Acceleration(g ) — ‘f| I

Large ballenes V\ rirerss ™)

whichever is smaller

* Mass is expressed in kilograms.
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Lithium Battery UN38.3 Test Report
T/ MU AE N B i R SR |

150 gn BB 45 R BRI Bms
100850
mass )

IEE (gn) = LJ(

50 gn BB AR P EUER/NMIE
30000)
mass

MEE (gn) = J(

Each cell or battery shall be subjected to three shocks in the positive direction and to three shocks in
the negative direction in each of three mutually perpendicular mounting positions of the cell or battery for a
total of 18 shocks.

BB E I AUE = EATE R S R AR A R IE A M R =ik, BEERT A=
iy, BHEZ 18 ki,

Requirement #3k

Cells and batteries meet this requirement if there is no leakage, no venting, no disassembly, no rupture
and no fire and if the open circuit voltage of each test cell or battery after testing is not less than 90% of its
voltage immediately prior to this procedure.

BB R. TR TR TR ENCEA, JF B8R O B IR 5 R T RS B
JEANT R AL AT E — S Al F ERYT 90%.

T.5. External short circuit #34i%

Test method #lif 7k

The cell or battery to be tested shall be heated for a pericd of time necessary to reach a homogeneous
stabilized temperature of 57£4°C, measured on the external case. This period of time depends on the size
and design of the cell or battery and should be assessed and documented. If this assessment is not feasible,
the exposure time shall be at least 6 hours for small cells and small batteries, and 12 hours for large cells
and large batteries. Then the cell or battery at 57+ 4°C shall be subjected to one short circuit condition with
a total external resistance of less than 0.1 ohm.

R EE B EE I FE L A — BR T E], DA EAR AR IR IS ST FR e Hhik B 57+4°C o DA H] G R R B
Al M B R AR TSR A B, XA AR E] TR PR iR & . ISR ARt (B S B, 3T
AL B R B AR MIR R FIE Z A 6 NN, W TR AR Bt DR 12 AN SR S A it
£ 57+4CTEF R4 ST 0.1Q MR &S .

This short circuit condition is continued for at least one hour after the cell or battery external case
temperature has returned to 57+4°C, or in the case of the large batteries, has decreased by half of the
maximum temperature increase observed during the test and remains below that value.

F BRI A RF 2 ] R B B A SR IR E (B B B7+4°C f5 /R 1 /N, BRI CEM, SMRIRE R E T REE
IR A e B R IR B —F LR .

The short circuit and cooling down phases shall be conducted at least at ambient temperature.

FEL B IR e KT B D R AR R IR T AT
Requirement #k

Cells and batteries meet this requirement if their external temperature does not exceed 170°C and
there is no disassembly, no rupture and no fire during the test and within six hours after test.

B H Bt S iR AR 170°C, JF B iE T ARG 6 D k. CREE, TR,
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Lithium Battery UN38.3 Test Report
T.6. Impact / Crush /5 1k

Test procedure — Impact (applicable to cylindrical cells not less than 18.0 mm in diameter)
P8R — il CERTERATET 18.0 B KU LRIEHFEAL)

The test sample cell or component cell is to be placed on a flat smooth surface. A 15.8 mm £ 0.1mm
diameter, at least 6 cm long, or the longest dimension of the cell, whichever is greater, Type 316 stainless
steel bar is to be placed across the centre of the sample. A 9.1 kg £ 0.1 kg mass is to be dropped from a
height of 61 £ 2.5 om at the intersection of the bar and sample in a controlled manner using a near
frictionless, vertical sliding track or channel with minimal drag on the falling mass. The vertical track or
channel used to guide the falling mass shall be oriented 90 degrees from the horizontal supporting surface.

AR S B GO P BUE P R IE R T L, — 1R 316 BRI R AR A 0, i B4 156.8 K101
A, KREED6 B, sUESREMIRE, R_F 2 KH. B—2ho1 T5101 TR ERHMN 61425 B
AT BT PR AR Ak, B LR R R PR AR R Ay B 2R BB BUE TE i LA TR
#l. BEHMIEREER T S%HE SR FERIE 9 EET-

The test sample is to be impacted with its longitudinal axis parallel to the flat surface and perpendicular
to the longitudinal axis of the 15.8 mm = 0.1mm diameter cunved surface lying across the centre of the test
sample. Each sample is to be subjected to only a single impact.

SR EARE, SRS ST R AT SEIVE R TR ER 15,8401 R TR RO MM ESR.
B A2 — &L,

Test procedure — Crush (applicable to prismatic, pouch, coin/button cells and cylindrical cells less than
18.0 mm in diameter)

M B- Bk CERT THAR, SR, @i/ EsmEEREGEZN T 18.0 2X)

A cell or component cell is to be crushed between two flat surfaces. The crushing is to be gradual with a
speed of approximately 1.5 cm/s at the first point of contact. The crushing is to be continued until the first of
the three options below is reached.

fo R el R I E AT A E, FEALESIA, £F - MEus LHER KA H15

cmfs. FFERREINAT, HIBIMLT ZFAEHZ —:
(a) The applied force reaches 13 kN £ 0.78 kiN;

(b) The voltage of the cell drops by at least 100 mV; or
(c) The cell is deformed by 50% or more of its original thickness.
(a)FE ST /77A 3] 13 kN £0.78 kN;
(b) B Y B s R B A/ 100m VY BY
(c) PR T 2EIA B JR A5 B 1 50% i % .

Once the maximum pressure has been obtained, the voltage drops by 100 mV or more, or the cell is
deformed by at least 50% of its original thickness, the pressure shall be released.

—HZBRAES . BEFR100mY s8iEE, s E DK FEIREME 50%, BIa#RRE.

A prismatic or pouch cell shall be crushed by applying the force to the widest side. A button/coin cell
shall be crushed by applying the force on its flat surfaces. For cylindrical cells, the crush force shall be
applied perpendicular to the longitudinal axis.

B S AR T B . AT RN AP R E . BRSS9 0
H 77 WS .
Each test cell or component cell is to be subjected to one crush only. The test sample shall be
observed for a further 6 h. The test shall be conducted using test cells or component cells that have not
previously been subjected to other tests.

A ESEEGH R — kRIS, WA 6 AN WIS A 2 BT R oL A iR
[ R T B S A A AT

Requirement 23k

Cell and component cells meet this requirement if their external temperature does not exceed 170°C
and there is no disassembly and no fire during the test and within six hours after test.
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Lithium Battery UN38.3 Test Report
BEAEL170C, FHEARIES MRE G 6 N ALHE, LK.

T.7. Overcharge i 7 Hi

Test method M ik

The charge current shall be twice the manufacturer's recommended maximum continuous charge
current. The minimum voltage of the test shall be as follows:

7O B B A i P A R B K ek e B T P . IR R R DR 0 T
(a) When the manufacturer's recommended charge voltage is not more than 18V, the minimum

voltage of the test shall be the lesser of two times the maximum charge voltage of the battery or
22V.

(b) When the manufacturer's recommended charge voltage is more than 18V, the minimum voltage of
the test shall be 1.2 times the maximum charge voltage.
(a) HIEFEEFRREEEART 18 RET, WIBHI&R /B R A2 B R oK 7 B B BRI B 22 A7
PR .
(b) ik HEF I TR FL R R T 18 AR, aA0 Hf /s FiUE B2 P it R e R R R 1.2 £
Tests are to be conducted at ambient temperature. The duration of the test shall be 24 hours.
WIS R TEFRER T T, BT IR R (B R A 24 AN
Requirement 2Lk

Rechargeable batteries meet this requirement if there is no disassembly and no fire during the test and
within seven days after the test.

TR MR ERMRRE 7 RN, TEX.

T.8. Forced discharge 33l i H,

Test method #lik7iE

Each cell shall be forced discharged at ambient temperature by connecting it in series with a 12V D.C.
power supply at an initial current equal to the maximum discharge current specified by the manufacturer.

BEANEERSIRA T 5 12V E I o AR A BRI RE 4G P I S Tk i A o I B R R R IR ) 1 T SR
i G

The specified discharge current is to be obtained by connecting a resistive load of the appropriate size

and rating in series with the test cell. Each cell is forced discharged for a time interval (in hours) equal to its
rated capacity divided by the initial test current (in ampere).

R R 5 0 2 R /| D P L B 380 B B LA 59 80 2 R/ RO P I« A PR DR AR (] (i h)
ETREOHFESFERRBRYIGIEER (BAA) .

Requirement F3K

Primary or rechargeable cells meet this requirement if there is no disassembly and no fire during the
test and within seven days after the test.

JE A B T R FE S N R TR ARG f5 7 R TR, THEE K.
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Lithium Battery UN38.3 Test Report

V. Test Procedure it

Marking
FRIRFE ik

3

Pretreatment

b E

v N X
Samples of FEdh Samples of i Samples of Fff# Samples of £k
B1#~B8# COH~C13# - C148~C33#

I

Altitude simulation

e

'

Thermal test
RE IS

. v v v

Vibration Impact / Crush Overcharge Forced discharge

IRz il E HreE Gl V!

h 4
Shock

il o

h 4

External short circuit

H1 BT I B

Finished test
56 R
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Lithium Battery UN38.3 Test Report

VI. Main Test Apparatus 3= Z il iR {x 2%

Serial No.

& e

Name of Equipment

& T

Model
=

Calibration Date
{Due Date
e H B #H

NCT-011

Rechargeable battery test
system

7o B FE e R 4

R2D6-20V-10A

2017.03. 04

2018. 03. 03

NCT-012

Vacuum chamber (for battery
test)

B E A f

GX-3020-Z

2017.03.04

2018.03. 03

NCT-017

Temperature circulation
chamber

mEEA R E

GX-3000-150LT

2017.03. 04

2018.03. 03

NCT-021

Vibration test instrument

T A AR

ES-3-150

2017.03. 04

2018. 03. 03

NCT-022

Shock test instrument

ik R n e e

2016. 08. 29

2017.08. 28

NCT-018

Battery short circuit test
instrument

FE AT B I RS

BE-1000W

2017.03. 04

2018. 03. 03

NCT-019

Impact test instrument

Al

BE-3066

2017.03. 04

2018.03. 03

NCT-020

Crush test instrument

Ml A

BE-6045T

2017.03. 04

2018. 03. 03

NCT-033

DC regulated power supply
Einfe kiR

PS1540

2017.03.04

2018. 03. 03

NCT-024

Battery anti-explosion
chamber

B BT R A

GX-FB-200

2017.03.04

2018. 03. 03

NCT-003

Electronic Balance

H TR

JC-2238

2017.03.04

2018.03. 03

NCT-008

Electronic Balance

T KT

JSC-S30

2017.03. 04

2018.03. 03

NCT-001

Digital Multimeter
#or A%

2017.03.04

2018. 03. 03

NCT-029

Data acquisition unit

34970A

2017.03.04

2018.03. 03
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V. Test Data X%

T.1. Altitude simulation =& #4]

Lithium Battery UN38.3 Test Report

The state of
cells

Pre-test #2581

After test #5385

Mass
FE

@

Voltage
L
(V)

Mass
FE

@

Voltage
L
(V)

Mass
loss

e R
(%)

Voltage after
test/Voltage
pre-test

50 i B Tk
55 A HLIE (%)

Status
FR

Full charged
after one
cycle

—IRIEH A
T RS

93.702 8.40

93.690 8.39

0.013

99.88

Pass &%

93.082 8.39

93.042 8.39

0.011

100.00

Pass &%

93.684 8.40

93.672 8.39

0.013

99.88

Pass &1&

B4#

93.473 8.39

93.463 8.39

0.011

100.00

Pass &1%

Full charged
after fifty
cycles

B KB
JEmERS

B5#

93.698 8.39

93.688 8.38

0.011

99.88

Pass &%

B6#

93.548 8.40

93.536 8.39

0.013

99.88

Pass &%

Br#

93.097 8.40

93.087 8.40

0.011

100.00

Pass &%

B&#

93.537 8.39

93.525 8.39

0.013

100.00

Pass &%

Notes 7i#%: Atmospheric pressure & E7%:1.013 X 10°Pa, Ambient temperature FFiZEE: 24.2°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

MtF, BIoREHR. RS RERE. RETEAREX .

T.2. Thermal test (&%

The state of
cells

Pre-test %5 Al

After test 128 /5

Mass
=

(9)

Voltage
BL/E
V)

Mass
=

@

Voltage
:HRS
V)

Mass
loss

RERE
(%)

Voltage after
test/Voltage
pre-test

BlEa e L/t
5o Hi] HL T (%)

Status
R

Full charged
after one
cycle

—IRIEH A
AR

93.690 8.39

93.653 8.22

0.039

97.97

Pass &%

93.042 8.39

93.011 8.23

0.033

98.09

Pass &%

93.672 8.39

93.635 8.24

0.039

98.21

Pass &%

B4#

93.463 8.39

93.430 8.22

0.035

97.97

Pass &%

Full charged
after fifty
cycles

B KB
JEmERS

B5#

93.688 8.38

93.657 8.23

0.033

98.21

Pass &%

B6#

93.536 8.39

93.499 8.22

0.040

97.97

Pass &%

Br#

93.087 8.40

93.056 8.25

0.033

98.21

Pass &%

B&#

93.525 8.39

93.488 8.22

0.040

97.97

Pass &%

Notes ¥1:%: Atmospheric pressure k5% %:1.013 X 10°Pa, Ambient temperature FREEE: 24.4°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

Malm, BiREHR. RS KRR, REZEARE L.
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Lithium Battery UN38.3 Test Report

T.3. Vibration #Ezh

The state of
cells

Pre-test #2571

After test #%% /5

Mass
&

@

Voltage
L
)

Mass
&

@

Voltage
L
V)

Mass
loss

FRERK
(%)

Voltage after
test/Voltage
pre-test

ke e f /st
55 A FHLE (%)

Status
#FR

Full charged
after one
cycle

— KA A
AR

93.653 8.22

93.641 8.22

0.013

100.00

Pass &%

93.011 8.23

93.001 8.22

0.011

99.88

Pass &1%

93.635 8.24

93.623 8.23

0.013

99.88

Pass &%

B4#

93.430 8.22

93.420 8.22

0.011

100.00

Pass &%

Full charged
after fifty
cycles

H A IRIEE
JEERE

B5#

93.657 8.23

93.647 8.22

0.011

99.88

Pass &1&

Be#

93.499 8.22

93.487 8.22

0.013

100.00

Pass &%

B7#

93.056 8.25

93.046 8.24

0.011

99.88

Pass &%

B&#

93.488 8.22

93.476 8.22

0.013

100.00

Pass &%

Notes 7E#%: Atmospheric pressure K E78:1.013 X10°Pa, Ambient temperature FiEiEE: 24.3°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

Mid/E, BB, RS, KRR, REZRAREX.

T.4. Shock iy

The state of
cells

Pre-test i 1531

After test {28 5

Mass
&

(@

Voltage
HL
(V)

Mass
&

@

Voltage
HL
(V)

Mass
loss

FRERAR
(%)

Voltage after
test/Voltage
pre-test

e e F St
55 A FLE (%)

Status
FR

Full charged
after one
cycle

—IKIEH A
T RS

93.641 8.22

93.630 8.21

0.012

99.88

Pass &%

93.001 8.22

92.992 8.22

0.010

100.00

Pass &1&

93.623 8.23

93.612 8.22

0.012

99.88

Pass o1&

B4#

93.420 8.22

93.411 8.21

0.010

99.88

Pass &%

Full charged
after fifty
cycles

A IRIEE
SRR

Bo#

93.647 8.22

93.638 8.22

0.010

100.00

Pass &%

B6#

93.487 8.22

93.476 8.22

0.012

100.00

Pass &%

B7#

93.046 8.24

93.037 8.23

0.010

99.88

Pass &%

B&#

93.476 8.22

93.465 8.22

0.012

100.00

Pass &1&

Notes 7i#%: Atmospheric pressure K E3%:1.013 X 10°Pa, Ambient temperature P42 E: 24.2°C
After the test, there is no leakage, no venting, no disassembly, no rupture and no fire.

Mk, BB, RS KRR, RBZRARE K.
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Lithium Battery UN38.3 Test Report

T.5. External short circuit #h%i%

The state of cells : External Peak temperature(C) Status
B RS RVt FR I R =R (C) R

58.2 Pass &%

Full charged after one 57.8 Pass &%
cycle

— IRYEE G RS 58.3 Pass &%
57.9 Pass &%

Full charged after fifty 58.4 Pass &%
cycles
y 58.1 Pass &%
A ERABH i R
5 e Pass &§1%
58.0 Pass &%

Notes ¥i:%: Atrospheric pressure K5 E5:1.013 X10°Pa, Ambient temperature FRiigE: 243°C
There is no disassembly, no rupture and no fire during the test and within six hours after test.

R AR ik AN RS 6 /NI AR, REREL, K.

T.6. Impact f& 7
The state of cells . External Peak temperature('C) Status
FEaRAS L 2 T et =R (C) 2R
101.3 Pass &%
50% charged after C10# 110.2 Pass &%
one cycle
C11# 124.5 Pass &%
—KAEH 5 50%3 —
R C128 104.1 Pass &%
C13# 128.4 Pass &%

Notes 7Ef: Atmospheric pressure KUETR:1.013 X10°Pa, Ambient temperature FFiZEE: 24.4°C
There is no disassembly and no fire during the test and within six hours after test.

LRI P AL E 6 /NS AR IRR . SRR

T.7. Overcharge it 7t i1
(Not Applicable A& )
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T.8. Forced discharge T/ &

The state of cells No. Status
FEaRES M5 2R

C14# Pass &%

C15# Pass &%

C16# Pass &%

C17# Pass &%

Full discharged after one cycle C18# Pass &%

—EKER TR R C19% Pass &%
C20# Pass &%
C21# Pass &%
o0 Pass &%
C23# Pass &%
C24# Pass &%
C25# Pass &%
C26# Pass &%
C27# Pass &%

Full discharged after fifty cycles C28# Pass &%

T RTEFH e R IR EIRES C20# Pass &#%
C30# Pass %
C31# Pass &%
C324# Pass &%
C33# Pass &%

Notes #i:%: Atmospheric pressure A5 E5:1.013X10°Pa, Ambient temperature FRiigE: 242°C
There is no disassembly and no fire during the test and within seven days after the test.

R i A RS 7 R R, R
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Lithium Battery UN38.3 Test Report

Vli. Conclusion 4iit

Test item Sample number Test reference Conclusion
PRI H s Wik ZH gk
UN Manual of Test and Criteria,
Altitude simulation part III, subsection 38.3.4.1

AR UN 58 AR e F T, S TR 7, o6
38.3.4.1

UN Manual of Test and Criteria,
Thermal test part III, subsection 38.3.4.2

iR 5 UN 86 MIARHETF i, S 1T &R 0, 58
38.3.4.2 %

UN Manual of Test and Criteria,

Vibration B1#-pas part III, subsection 38.3.4.3
ezl UN 855 A5 T 401, S 1ITER 73, 55

38.3.43

UN Manual of Test and Criteria,
part III, subsection 38.3.4.4

M UN R56 AR 4, S TER 7, &
383447

UN Manual of Test and Criteria,
part III, subsection 38.3.4.5

UN 856 A AT M4, S5 &
38.345

UN Manual of Test and Criteria,

Impact/Crush - part III, subsection 38.3.4.6
BdEE UN B3 AR e T, ST 4, 58

38.3.4.6 77

External short
circuit

FI T 1 B

UN Manual of Test and Criteria,
Overcharge part III, subsection 38.3.4.7

TR UN 48 kR Ve, S5 7 28
38347 %

UN Manual of Test and Criteria,

Forced discharge O~ 035 part III, subsection 38.3.4.8 Pass
S | AR UN B3 At i F I, S 1TEE 7, 5 GXi

38.3.4.8 7

The submitted samples were complied with the stated requirements of UN manual of test and criteria,
part III, subsection 38.3

2], FATEREE RS E UN38.3 HIER, R4 16 &

Report No. #R%& %5 NCT17032111B1-1 Page 150f 18 # 15 f4t 18 i
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IX. Photo of The Sample &K H

Model #!5:753668-2P
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A A

Important Notice

. The test report is invalid without the official stamp of NCT.
ARG L NCT mE L.
. Nobody is allowed to photocopy or partly photocopy this test report without written permission of
NCT.

A NCT HHFAE, AEEWEE R a1,
. The test report is invalid without the signatures of Ratifier, Reviewer and Testing engineer.
FARE BB FRA RECANESL T

. The report is invalid when anything of following happens — illegal transfer, reproduce,
embezzlement, imposture, modification or tampering in any media form.

BB, 56 EH. 98, R, SCMEAEE T ABERRRE B .
. Objections to the test report must be submitted to NCT within 15 days.
MMEHEE R M TWEIRE Bk 15 RPN RAATRE .
. The test report is valid for the tested samples only.
A AR DI A A R
. The Chinese contents in this report are only for reference.

ARG R LR FEHESE.

******End Of Report Tﬁ%%ﬂi******
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